



GRATNELLS LTD
 8 HOWARD WAY
 HARLOW
 ESSEX
 CM20 2SU
 Attn: Robin Wass

Test Report No. BAN 130254/2
Issue Date: 9th November 2009

The following sample was submitted and identified by the client as:

Sample Name: Storage Boxes
Sample Description: Selection of plastic storage boxes in colour red, yellow, blue, green, and translucent in sizes F1,F2,F25, F3, DG107-2 and DG108-2.
Sample Reference: None provided
Date of Receipt: 27th August 2009
Testing Period: Testing conducted between 3rd November 2009 and 6th November 2009.
Testing Requested: Please refer to result summary.
Test Method & Results: Please refer to following pages.

Result Summary:	Test Requested	Conclusion
	US California Proposition 65 (County of Alameda Case No. BG – 07350969) (As per client request)	Pass
	CPSIA section 108 – Phthalates (As per client request)	Pass

Signed for and on behalf of
 SGS United Kingdom Ltd

Jo Pinkess BA (Hons) C Text ATI
 Operations Manager

This document is issued by the Company subject to its General Conditions of Service, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

SGS United Kingdom Ltd Crossley Hall House, Thornton Road, Bradford BD8 0HH Tel +44 (0)1274 367980 Fax +44 (0)1274 367998
 Registered in England No. 1193985 Rossmore Business Park, Ellesmere Port, Cheshire CH65 3EN www.sgs.com

US California Proposition 65 (County of Alameda Case No. BG-07350969)

Method: With reference to ASTM Method designation D3421-75.
Analysis was performed by Gas Chromatography/Mass Spectrometry

Results:

	Results (%)			Detection Limit (%)	Permissible Limit (%)
	1	2	3		
Dibutyl Phthalate (DBP)	N.D.	N.D.	N.D.	0.003	0.1
Benzylbutyl Phthalate (BBP)	N.D.	N.D.	N.D.	0.003	0.1
Bis-(2-ethylhexyl) Phthalate (DEHP)	N.D.	N.D.	N.D.	0.003	0.1
Diisodecyl Phthalate (DIDP)	N.D.	N.D.	N.D.	0.010	0.1
Di-n-hexyl phthalate (DnHP)	N.D.	N.D.	N.D.	0.005	0.1
Comment	Pass	Pass	Pass	-	-

	Results (%)			Detection Limit (%)	Permissible Limit (%)
	4	5	6		
Dibutyl Phthalate (DBP)	N.D.	N.D.	N.D.	0.003	0.1
Benzylbutyl Phthalate (BBP)	N.D.	N.D.	N.D.	0.003	0.1
Bis-(2-ethylhexyl) Phthalate (DEHP)	N.D.	N.D.	N.D.	0.003	0.1
Diisodecyl Phthalate (DIDP)	N.D.	N.D.	N.D.	0.010	0.1
Di-n-hexyl phthalate (DnHP)	N.D.	N.D.	N.D.	0.005	0.1
Comment	Pass	Pass	Pass	-	-

Sample Details:

1. Red plastic (RED – F1)
2. Blue plastic (BLUE – F1)
3. Yellow plastic (Yellow – F1)
4. Green plastic (Green – F1)
5. Transparent plastic – (Transparent – DG – 108)
6. Transparent plastic - (Transparent – DG – 107)

Note: N.D. = Not Detected
% = percentage by weight

This document is issued by the Company subject to its General Conditions of Service accessible at <http://www.sgs.com/terms> and conditions.htm. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of the client's instructions, if any. The Company's sole responsibility is to its client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

SGS United Kingdom Ltd | Crossley Hall House, Thornton Road, Bradford BD8 0HH Tel +44 (0)1274 367980 Fax +44 (0)1274 367998
Registered in England No. 1193985 Rossmore Business Park, Ellesmere Port, Cheshire CH65 3EN www.sgs.com

Member of SGS Group (SA Group)

CPSIA section 108 - Phthalates

Method: With reference to ASTM Method D3421-75.

Analysis was performed by Gas Chromatography/Mass Spectrometry

Results:

	Results (%)			Detection Limit (%)	Permissible Limit (%)
	1	2	3		
Dibutyl Phthalate (DBP)	N.D.	N.D.	N.D.	0.003	0.1
Benzylbutyl Phthalate (BBP)	N.D.	N.D.	N.D.	0.003	0.1
Bis-(2-ethylhexyl) Phthalate (DEHP)	N.D.	N.D.	N.D.	0.003	0.1
DiisononylPhthalate (DINP)	N.D.	N.D.	N.D.	0.010	0.1
Di-n-octyl Phthalate (DNOP)	N.D.	N.D.	N.D.	0.003	0.1
Diisodecyl Phthalate (DIDP)	N.D.	N.D.	N.D.	0.010	0.1
Comment	Pass	Pass	Pass	-	-

	Results (%)			Detection Limit (%)	Permissible Limit (%)
	4	5	6		
Dibutyl Phthalate (DBP)	N.D.	N.D.	N.D.	0.003	0.1
Benzylbutyl Phthalate (BBP)	N.D.	N.D.	N.D.	0.003	0.1
Bis-(2-ethylhexyl) Phthalate (DEHP)	N.D.	N.D.	N.D.	0.003	0.1
DiisononylPhthalate (DINP)	N.D.	N.D.	N.D.	0.010	0.1
Di-n-octyl Phthalate (DNOP)	N.D.	N.D.	N.D.	0.003	0.1
Diisodecyl Phthalate (DIDP)	N.D.	N.D.	N.D.	0.010	0.1
Comment	Pass	Pass	Pass	-	-

Sample Details:

1. Red plastic (RED – F1)
2. Blue plastic (BLUE – F1)
3. Yellow plastic (Yellow – F1)
4. Green plastic (Green – F1)
5. Transparent plastic – (Transparent – DG – 108)
6. Transparent plastic - (Transparent – DG – 107)

Note: N.D. = Not Detected

% = percentage by weight

1% = 10000 mg/kg

This document is issued by the Company subject to its General Conditions of Service accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of the client's instructions, if any. The Company's sole responsibility is to its client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

SGS United Kingdom Ltd | Crossley Hall House, Thornton Road, Bradford BD8 0HH Tel +44 (0)1274 367980 Fax +44 (0)1274 367998
Registered in England No. 1193985 Rossmore Business Park, Ellesmere Port, Cheshire CH65 3EN www.sgs.com

Member of SGS Group (SA Group)



SGS authenticate photo on original report only

*** End of Report ***

This document is issued by the Company subject to its General Conditions of Service accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of the client's instructions, if any. The Company's sole responsibility is to its client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

SGS United Kingdom Ltd | Crossley Hall House, Thornton Road, Bradford BD8 0HH Tel +44 (0)1274 367980 Fax +44 (0)1274 367998
Registered in England No. 1193985 Rossmore Business Park, Ellesmere Port, Cheshire CH65 3EN www.sgs.com

Member of SGS Group (SA Group)